

REPORT

Technical Report: (8515)194-0799

Page 1 of 5
JUL 20, 2015





**BUREAU
VERITAS**





TEST REPORT

SPRING WING HOUSEHOLD&GIFT LINE
COMPANY

LAB LOCATION: SHENZHEN

LAB NUMBER: (8515)194-0799

DATE IN: JUL 14, 2015

MOD. LOG IN: /

DATE OUT: JUL 20, 2015

REVISED DATE: /

WORKING DAYS: 5

PAGE: 3 OF 5

OVERALL RATING

PASS	<u> X </u>
FAIL	<u> </u>
DATA	<u> </u>

TESTING FOR CALIFORNIA PROPOSITION 65

Sample Description:	DOLL JOSEF		
Manufacturer:	DETAI CERAMIC CO LTD	P.O. No.:	PO0003698
Buyer:	JOHN N.HANSEN CO INC	Style:	MODEL#: 38754,38756,38757, 38762,38764,38767, 38776 & 38779
Country of Origin:	CHINA	Country of Destination:	U.S.A
Color:	/	SKU Number:	/
Re-test:	Yes: <input type="checkbox"/>	No: <input checked="" type="checkbox"/>	Charge Vendor: Yes: <input checked="" type="checkbox"/> No: <input type="checkbox"/>
Previous Report No.:	/		



**BUREAU
VERITAS**

EXECUTIVE SUMMARY:

1. The submitted sample demonstrated **SATISFACTORY** level of lead and cadmium content under California Proposition 65 as below shows: **(PASS)**

Ghost Wipe Test For California Proposition 65

Tested Item	Result (µg)	
	Lead	Cadmium
Blank	<0.5	<0.5
1	<0.5	<0.5

Sample Description:	Limit (µg)		Conclusion
	Lead	Cadmium	
1. DOLL JOSEF	1.0	8.0	PASS

Note: < = less than
µg = microgram

Method: Lead and cadmium contents are determined with reference to NIOSH Method 9100 - Lead in Surface Wipe Samples and analyzed by Atomic Absorption Spectrometer.

REMARKS:

1. As per client's request, only the following test against John N. Hansen Co., INC requirements was covered in this report.
 - California Proposition 65.
2. The submitted sample(s) have no any surface coating, thus the lead content in surface test is not applicable to be conducted.
3. No protocol is enclosed for this report.



NOTE: If there are questions or concerns regarding above report, please contact the appropriate lab persons.

BUREAU VERITAS SHENZHEN CO., LTD